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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG432920-02C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

Conducted Band Edge

FR1 n41/10MHz / DFT-S OFDM / PI/2 BPSK
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Ref Level 40,00 dBm  Offset 22.60 B

RefLevel 40.00dBm  OMfset 22.60 dB.

Made Auto Sweep

3AHR6s e ams 02

saL Mode Sweep saL
Count 300/300
HSpmaricess Ersdamion 1 Spurleus Emissions
Limit Chec¥ P Ches! S
Line _SPURJOUS_LINE_ABS_0d2 P Line _SPURIOUS_LINE_ABS_0q2 5
£ SPORIBUS_UINE_ ABS_002
20
20 Iy ﬂ
\
10 di
Il |
0 Jl \J 0 dBnr ‘l
-10 ] “r' ”
R 1
SPURBUS_UNE | ABS 002 I
“ ik -30.15‘«
—
LI | - .
4B
LA T
50
2,68 Ghz 10005 pts 1.5 MAL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
2680 GHz 2690 GHz 100.000 kHz 268910 GHz 18.27 dBm A11.73d8
2475 GHz 2490 GHz 1.000 MHz 248853 GHz -21.13 dBm -273dB 2690 GHz 2691 GHz 200.000 kifz 269001 GHz 1751 dBm 751d8
2490 G 2495 GHz 1.000 Mz 249490 GHz -18.79 dBm 57908 2691 GHz 2695 GHz 1.000 MHz 269113 GHz 16.14 dBm 144
2,495 GHz 2496 GHz 100,000 ktiz 2.496 00 GHz -22.48 dBm -9.43 dB 2,695 GHz 2710 GHz 1.000 MHz 269614 GHz 26.12 dBm 131248
2.496 GHz 2506 GHz 100,000 khHz 249678 GHz 19.07 dBm -10.93 dB 2710GHs 2795 GHe. 1,000 Mz 274592 GHz 3854 dBm 135448
ey & Resty e
02:36:39 M 05/21/2024 04:47:34 AN 05/24/2024
e |
Ref Level 4000 dBm  Offset 2260 05 Mode Auto Sweep saL Reflevel 50.00d8m  Offset 22.60 d8 Mode Sweep seL
Count 300/300 Count 300/300
P = 1 Spurious Emissions
Dt Checl] 7 Limit Che PRsS
Line _SPURJOUS_LINE_ABS_0d2 P 1 "e SPURIOUS_LINE_ABS 02 PSS
30 sPORIBUS_LINE_ABS_002
P} 20
10 dy 7 A A
e T,
a 1 l}dl!m T
I
-10 ‘

02:35:58 BM  05/21/2024

T
30 o
o oy
i w 40 B = S
50
268GHz 10005 pts TS ML/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
2,680 GHz 2,690 GHz 100.000 kHz 2.68734 GHz 9,70 dBm -20.30 dB
2475 GHz 2490 GHz 1.000 MHz 243036 GHz -26.99 dBm -1.99 8 2690 GHz 2691 GHz 200000 ki 269003 GHz 21.46 dBm 1146 dB
2,490 Gz 2495 GHz 1.000 MHz 249257 GHz -20.27 dBm ;7.27dB 2691 GHz 2695 GHz 1.000 MHz 269115 GHz 16.75 dBm 6.75d8
2495 Gtz 2.49 GHz 100,000 kitz 2.49600 GHz -28.74 dBm -15.74 dB 3695 Ghiz 3710 GHe 1,000 MHz 2.68509 GHz 19.16 dBm 5.16dB
2496 GHz 2.506 GHz 100000 kiz 2.49865 GHz 10.00 dBm -20.00 dB Rteis 3795 orte 1000 M 271002 GHz 37,45 dBm 1246 dB
neody N o Ready -

09:02:23 PM  05/23/2024

TEL : 886-3-327-3456

Page Number

FAX : 886-3-328-4978

1 A7-27 of 68



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n41/ 10MHz / DFT-S OFDM / QPSK
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ssasroncas. FCC RADIO TEST REPORT

Report No. : FG432920-02C

Lowest Band Edge / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n41/10MHz / DFT-S OFDM / 16QAM
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG432920-02C

Lowest Band Edge / Full RB
Channel power -25dBm > -27.21dBm (PASS)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n41/10MHz / DFT-S OFDM / 64QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n41/ 10MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

1 Spurious Emissians
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG432920-02C

FR1 n41/10MHz / CP OFDM / QPSK/ Full RB

Lowest Band Edge Highest Band Edge

Ref Level 40.00 dBm  Offset 22.60 dB Made Auto Sweep SGL RefLevel 40.00dBm Offset 2260 dB Mode Sweep s6L
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2.496 GHz 2,506 GHz 100,000 kHz 250179 GHz 7.41 dBm -22.59 dB 2710 GHz 2.795 Ghz. 1.000 MHz 2.71006 GHz -37.18 dBm 121848

02:45:39 M 05/21/2024 07:36:13 PM 05/22/2024

Lowest Band Edge
Channel power -25dBm > -25.75dBm (PASS)

Ref Level 4000 dBm  OMfset 22608 = RSW 10Kz saL
- An 3048 ® SWT_100ms = VBW 30kHz _Mode Sweep Count 100/100
1ACLR 1Rm Avg
30 B
0
10
0 dBm
10
20
30
| Y YO e
S P,y i ol P o v £
CF 2.48 GHz 1001 pts 200.0 kHz/ } ~Span 2.0 MHz
2 Result Summar MNone
Tocl (Ref) 1.000 MHz -25.75 dBm
Tx Total -25.75 dBm
| i Dt

©04:04:59 BM 05/21/2024

TEL : 886-3-327-3456 Page Number 1 A7-34 of 68
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n41/ 15MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2260 0B

Made Auto Sweep

Ref Level 40.00dBm  Offsct 22.60 B

02:46:37 BN 05/21/2024

09:12:39 PM 05/23/2024

i Mode Auta Sweep s6L
Caunt 300/300 e
1 Spurious Emissions 1 Spurious Emissions
Timit Cheel 2 Limit Chec 55
Line _SPURJOUS_LIN o 1 SPURlOUS_LINE_ABS. 062 ks
30 SPORTBUS_UINE ABS 002
0 20 dBi
10 dBr 10 dBary
T Y SE o T
0 dbm [
a T |
| § t
10 -
‘ — [ -
P T T | ’ W\L
L vy 30 dBrm
M Sl Lad 1‘\\ ) s
40 dBm- S
50
2.675 GHz 10005 pts 12.0 MHz/ 2.795 GH;z
2.475 GHz 8004 pts. 6 MHz/ 2.511 GHz
2 Result Summar I
= 2675 GHz 2.690 GHz 100.000 kHz 268532 GHz 8.12dBm -21.88 dB
2475 GHz 2.450 Ghz 1.000 Mz 2.49000 GHz -25.30 dBm -0.30 dB it 3691 CHz 300000 kHz 2.68002 GHz 2232 dBm 23248
2430 Gtz 2495 Ghe 1.000 Wtz fpretatond 2 dam readd 2691 GHz 2695 GHz 1.000 MHz 269457 GHz 1819 dBm 819 dB
2495 Gz 2496 GHz 150,000 ktiz . iz - m -13. 2,695 GHz 2710GHz 1.000 MHz 2,695 30 GHz 15.47 dBm .47 dB
2496 GHz 2511 Ghz 100000 Kz 2.50735 GHz 867 dBm -21.33dB e e Bt 271045 Gile 3554 dBim 105148
neody N o weoty M

FR1 n41/ 15MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2260 0B

Made Auto Sweep

saL
Caunt 300/300
1 Spurious Emissions
it Chect 7]
Line _SPURJOUS_LINE_ABS 02
30
20
10 di
A e e R g TR g w\m.w.‘
o
|
-10 il

2.475 GHz

2475 GHz

2490 GHz

249
249
251

2,495 GHz
2496 GHz

2.490 GHz

8004 pts. 6 MHz/ 2511 GHz

1.000 MHz

1.000 MHz
150,000 ktiz
100.000 kHz

2.48555 GHz
2.49492 GHz
2.49598 GHz
2.500 60 GHz

-25.65 dBm
-20.85 dBm
-26.96 dBm

7.68 dBm

5 GHz
6 GHz
1 GHz

02:47:32 PM 05/21/2024

Ref Level 40.00dBm  Offsct 22.60 B

1 Spurious Emissions

Mode Auto Sweep

s6L
Count 300/300

Limit Checl 55
Line _SPUR|OUS LINE_ABS_0G2 hs
$PORBUS_UNE_ABS 002
20 d
10 dBary
D dBm -
| [
L .
. w"""!\
30 dBm "‘-_..,
S —
40 dBm [

2.675 GHz 10005 pts 12.0 MHz/ 2.795 GH;z
2 Result Summar I
2675 GHz 2690 GHz 100.000 kHz 267744 GHz 7.08 dBm -2292dB
2690 GHz 2691 GHz 300000 kifz 269002 GHz -21.39 dBm 11.39dB
2691 GHz 2695 GHz 1,000 MHz 269217 GHz -17.98 dBm 798 dB
2,695 GHz 27106H: 1.000 MHz 269559 GHz -20.64 dBm 764dB
2710 GHz 2795 GHz 1.000 Mz 2.71091 GHz -33.69 dBm -8.69 dB

09:13:38 M 05/23/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A7-35 of 68



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG432920-02C

FR1 n41/ 15MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2260 0B Made Auto Sweep

S RefLevel 4000 dBm  Offset 22.60 0B Mode Auto Sweep s6L
Count 3007300 Count 300/300
1 Spurious Emissians IPeEAR
Limit Chec 2 imit Chec) 55
Line _SPURJOUS_UINI 2 \ S Line _SPUR[OUS_LINE_ABS_002 PRS
30

$PORBUS_UNE_ABS 002

20 b
10 dBr 10 dBa
e e S e T R P bt
a
| |
10 ‘ |

0 5 : " MM"J’ H"‘ JUu:m h,

40 dBm =
i don
50
2.675 GHz 10005 pts 12.0 MHz/ 2.795 GH;z
2.475 GHz 8004 pts. 6 MHz/ 2.511 GHz
2 Result Summar I
= 2675 GHz 2.690 GHz 100.000 kHz 267730 GHz 6.50 dBm -23.50 dB
2475.GHs 2.490 GHz 1.000 MHz 2.48974 GHz -26.03 dBm 1.03dB 3t Crte 2691 CHe 300,000 KH: 269002 GHz 2368 dBrm 1368 dB
2430 Gtz 2495 Ghe 1.000 Wtz fpretadond e cam e 2691 GHz 2695 GHz 1.000 MHz 269182 GHz -19.54 dBm 0,54 dB
2495 Gz 2496 GHz 150,000 ktiz . iz - m -13. 2,695 GHz 2710GHz 1.000 MHz 269518 GHz 2221 dBm 9.1 dB
2.496 GHz 2511 GHz 100,000 kifz 249822 GHz 7.06 dBm 2294 dB oo b D00 M 271002 CHz 3434 4Bm 53148
ety N 0 sl PR
02:48:26 PM 05/21/2024

09:10:38 P 05/23/2024

FR1 n41 / 15MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2260 0B Made Auto Sweep

S RefLevel 4000 dBm  Offset 22.60 0B Mode Auto Sweep s6L

Count 300/300 Count 300/300
1 Spurious Emissions  ——

Limit Checd F imit Che 55
Line _SPUR|OUS_UINE_485_od2 Rss Line _SPUR|OUS_LINE_ABS_002 phs
.0

$PORBUS_UNE_ABS 002

1 Spurious Emissions

20 db
10 db 10 dBary T
[P TRERPRIN| SR ST o e ty '
. A e e L e W'
| |
-10

RS v, As 0 1 T 1 ]
o Y, 30 dBrm
30 e

40 dBm . e
50
2675 GHz 10005 pts 12.0 MHz/ 2.795 GHz|
2.475 GHz 8004 pts. 6 MHz/ 2.511 GHz
2 Result Summar I
. 2675 GHz 2.690 GHz 100.000 kHz 267817 GHz 5.66 dBm -24.34 dB
2475 GHa 2.450 Ghz 1.000 MHz 2.09019 GHz -25.23 dBm 0.23dB i et e 300000 k11e 263002 GHz 25.05 dBm 1505 dB
2480t 2495 GHz 1,000 MHz 249470 GHz 2069 dBm 769 B e e e 269220 GHa 20.68 B 1068 4B
2495 Gh 1496 Ghir 150000 ki 209536 GHz 2733 dBm Jadads 2695 Gz 27106H: 1:000 Mz 269512 GHz 2357 dBm 1057 dB
Las6Ghe 2511 Gz 100,000 kitz 2.507 56 GHz 5.26 dBm 2710 Gz 2795 GHe 1.000 Mtz 2.71006 Ghz -35.64 dBm 1064 B

[ &
02:49:20 PM 05/21/2024 09:09:33 M 05/23/2024

TEL : 886-3-327-3456

Page Number 1 A7-36 of 68
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG432920-02C

FR1 n41/ 15MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Reflevel 4000 dBm Offset 22606 Mode Auto Sweep = Reflovel 40008 Offict 226008 Mode Auta Sweep sal
Count 300/300 Count 300/300

1 Spurious Emissians I Spurious Embsons

Tt Chec 7 imit Ched 55

Une _sPURJoUS._L Rss 1 4, Line _SPURlOUS_LINE_ABS. 042 ehs
o PaRIBUS_UNE ABS 002
2 20 dy
10 By 10 ditr

, st o[-

" M""“wﬂ’_‘l" l\’{.\‘ 30 dBm . L“F‘“‘*

40 dBm- =
50
2.675 GHz 10005 pts 12.0 MHz/ 2.795 GH;z
2.475 GHz 8004 pts. 6 MHz/ 2.511 GHz
2 Result Summar I
= 2675 GHz 2.690 GHz 100.000 kHz 267725 GHz 3.34 dBm -26.66 dB
2475 Gz 2.490 GHz 1.000 Mz 2.48923 GHz -21.76 dBm -2.76 db it 2691 CHe 300,000 KH: 263003 GHz. 3976 dBm 1976 dB
2,490 GHz 2.495 GHz 1.000 MHz 249411 GHz -23.92 dBm -10.92 dB e che Seas chy 1,000 ML 269125 GHz 25.02 dBm 15,02 dB
2485GHe 2456 GHe 150.000 kite 239596 Ghiz +28.76 dbm Jigeds 2695 Gz 2710GHz 1.000 MHz 269643 GHz 2753 dBm 1453 dB
2496 Gl 2511 GHz 100,000 kifz 250295 GHz 418 dBm 2582 dB e e Bt 271006 i 3617 dbm 1178

02:50:16 PM  05/21/2024 09:08:38 PM  05/23/2024

TEL : 886-3-327-3456 Page Number 1 A7-37 of 68
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n41/15MHz / CP OFDM / QPSK/ Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40,00 dBm  Offset 22.60 B Made Auto Sweep

SGL
Count 300/300

1 Spurious Emissions

Limit Che<d Al

Line _SPURJOUS_UN AL
.0
20
10 dbi

e e et

0

2.475 GHz 8004 pts. 6 MHz/ 2511 GHz

2475 GHz
2490 GHz
2,495 GHz
2496 GHz

2.490 GHz
2495 GHz
2496 GHz
2511 GHz

1.000 MHz

1.000 MHz
150,000 ktiz
100.000 kHz

2.490 29 GHz
249467 GHz

2.49595 GHz
2.50043 GHz

-21.86 dBm 3.14dB
-4.93 dB
-13.21 dB
-25.31 dB

02:51:13 PM 05/21/2024

1 Spurious Emissions

Limit Check
Line _SPUR|OUS_LINE_ABS_01

Ref Level 40.00dBm  Offsct 22.60 B

Mode Auto Sweep

s6L

Count 300/300

RS UnE_Ass 002

30 dBm

S
40 dBm-

2.675 GHz 10005 pts 12.0 MHz/ 2.795 GH;z
2 Result Summar I
2675 GHz 2690 GHz 100.000 kHz 268567 GHz 4.19 dBm -25.81 dB
2690 GHz 2691 GHz 300000 kifz 269005 GHz 2339 dBm -13.39dB
2.691 GHz 2,695 GHz 1.000 MHz 2.69281 GHz
2.695 GHz 2.710 GHz 1.000 MHz 269551 GHz
2710 GHz 2795 GHz 1.000 Mz 2.71028 GHz

09:07:35 M 05/23/2024

Lowest Band Edge
Channel power -25dBm > -25.06dBm (PASS)

Ref Level 40.00dBm  Offset 22.60dR = RBW 10 kHz S6L
= An 2048 & SWT Count 100/100

1ACLR TRm

100 ms = VBW 30kHz _Mode Sweep

30

20

10

o, o iondady s e )

e

A Ao

CF 2.48821 GHz 1001 pt= 200.0 kha/ "~ Span ZOMH:z

2 Result Summar MNone
Tocl (Ref) 1,000 MHz -25.06 dBm
Tx Total -25.06 dBm

04:14:35 BM 05/21/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssasroncas. FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n41/20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Auta Sweep

s6L

Count 300/300

RefLevel 4000dBm  Offset 226000 Made Auto Sweep i Ref Level 4000 dBm  Offset 22.60 a8 Mode
Count 300/300
1 Spurious Emissions 1 Spurious Emissions
it Chect AL Limit Check
Line _SPURJOUS_LINE 2 AIL Line _SPUR[OUS_LINE_ABS_002
30 SPORIBUS_LINE_ABS 002
0 20 dBi
10 d 10 dBm -
A P A A A AN A A AR PN ety
f 1 0 dBm E
o T ] }
0 | | T

n L : " B
30 . e W insial Wi ! ||[30dm

a

———
40 dBm-
50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GH;z
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz
2 Result Summar
2.475 GHz 2.490 GHz 1.000 MHz 208931 GHz -24.90 dBm 0.10 dB ;:;gén; ggg?gn; 133‘883 tn; 5%}3 Eﬂ; ,j‘gﬁﬂ%ﬂ
2.490 Gt 2.495 Ghir 1.000 Mz 249471 GHz -22.24dBm -9.24 dB Teotchn ethein 000 M 2.69100 GHz 2008 dBm
2495 Gtz 2.49 GHz 200000 kz 249599 GHz -28.07 dBm -15.07 dB et o el 268740 CHs 3038 dBm
2.496 GHz 2516 GHz 100000 kiz 251110 GHz 7.27 dBm 2273 dB e e Bt 271457 Gl Ervririd
neody N e

1525750
©03:57:56 PM  05/21/2024 09:48:32 M 05/23/2024

Lowest Band Edge
Channel power -25dBm > -25.59dBm (PASS)

saL

Count 100/100
TRm Avg

Ref Level 40,00 dBm
- A

Offset 226006 * REW 10 kHz
3045 & SWT_ 100ms = VBW J0kiz _Mode Sweep

A W e 1] Pl A ol |
A ATl o B A G A e A

CF 2.48831 GHz. 1001 pt= 200.0 kz/ Span 2.0 Mz

2 Result Summa None
Tl (Ref) 1,000 MHz 2550 dBm
Tx Total 2558 dBm

03:58:50 PM

05/21/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG432920-02C

FR1 n41 / 20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 2260 dB Mode puto Sweep 61 Ref Level 4000dBm  Offset 22.60 dB Mode Auto Sweep saL
Count 300/300 Count 300/300
1 Spurious Emissians 1 Spunmu mvslons
imit Ches] 7 imit Cheej 55
o PaRIGUS_UNE ABS 002
zn 20 d
10 di 10 dbm
P R s VI TRV ] WM |
0 [

l | ' |
] i N
Ta— ] \ [

30 dBm

30 - L e e
|narsorinet T ‘ e
40 dBm T
50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz|
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz
2 Result Summar I
= 2670 GHz 2.690 GHz 100.000 kHz 268581 GHz 5.80 dBm -24.20 dB
2475 G 2490 G2 1.000 MHz 2.48986 GHz -25.57 dBm 0.57dB g et e £90000 s11e 269007 GHz 2753 dBm 53ds
2.490 Gt 2.495 Ghir 1.000 Mz 2.49383 GHz -22.00 dBm -9.00 dB Teotchn ethein 000 M 269217 GHz 1816 dBm
2495 Gtz 2.49 GHz 200,000 kitz 2.49598 GHz -28.34 dBm -15.34 dB et o el 268531 CHy 3103 dBm
2.496 GHz 2516 GHz 100,000 kHz TR GHE L T 2710 GHz 2795 GHz 1,000 MHz 2.71236 GHz -34.79 dBm
reacy Bt [

02:53:05 PM  05/21/2024 09:47:32 M 05/23/2024

FR1 n41 / 20MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Reflevel 4000dBm Offset 600D Mode AutoSweep = Ref Level 4000 dBim Ot 22.60 4B Mode Auto Sweep sel
Count 300/300 Count 300/300
1 Spurious Emissions I Spurious Embsons
Limit Che 7 Imit Ched 55
Line _SPUR|OUS_UINE_ABS_0d2 \ :r\au“m‘ SPUR|OUS_LINE_ABS_002 PhS
o $PORBUS_UNE_ABS 002
2 20 dBy
10 dbe 10 dBm
0 APl A g gyt o Ao s i B
| | |
10 |
T I [
| L || [F20 a8
gy | | |‘F~*"h\
) ; \
- I Yy || [-30dEm N
b et
S—
40 dBm
50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz|

2.475 GHz 8004 pts. 1 MHz/ 2516 GHz
2 Result Summar

2475 Ghe 2450 Ghe 1000 Mz 248942 Gitz -25.33 dBm 2338 emoct Lo o000k e g
2.490 Gt 2495 GH 1.000 Mt 249397 GHz -21.12dBm -8.14 dB e e byt 000 M 2.69180 GHz 1875 dBm
2895 Gtz 2.49 Gtz 200,000 Ktz 2.49596 GHz -28.53 dBm -15.53 dB g T T 269585 GHz 2258 dBm
496 GHz 2516 GHz 100,000 kHz 250456 GHz 5.09 dBm -24.91 dB r . : : %
Z 2710 GHz 2.795 GHz 1.000 MHz 2.71083 GHz -33.66 dBm
ey Resdy

02:53:55 PM 05/21/2024 09:46:32 FM 05/23/2024

TEL : 886-3-327-3456 Page Number 1 A7-40 of 68
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n41 / 20MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2260 0B

Made Auto Sweep

6L

Ref Level 40.00dBm  Offsct 22.60 B

Mode Auto Sweep

1 Spurious Emissions

Count 300/300

1 Spurious Emissions

s6L
Count 300/300

02:54:53 BM 05/21/2024

Cvait Cheel P Limit Checl 55
Line _SPURJOUS LN 1m0l iNE SPUR[OUS LINE_ABS.0G2 hs
0 SpORIGUS_UNE ABS 002
0 20 d
10 dBr 10 dBary
. B s T i |
| T
| il |
-10 ‘
| |
R TR T T i [ 1
> 1 | b o Ny
20 o . dbm ¥ N
| T " [ r—
40 dBm-
50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GH;z
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz
2 Result Summar I
= 2670 GHz 2.690 GHz 100.000 kHz 268204 GHz 4.02 dBm -25.98 dB
2475 GHa 2.450 GHz 1.000 Mz 2.48816 GHz -25.54 dBm 0.54 db e i S00.000KH: 269002 GHz. 24108 dBrm 12,08 dB
2,490 GHz 2.495 GHz 1.000 MHz 249429 GHz -22.10 dBm -9.10dB e che Seas chy 1000 ML 269211 GHz 2121 dBm
2495 GHe 2.49 GHz 200000 kz 249600 GHz -28.05 dBm 15.05 dB o o 1,000 MHz 269551 GHz 2371 dBm 071d
2.496 GHz 2516 GHz 100,000 kHz ZHI5UIGHE LI/ LU0 Ll ) 2710 GHz 2795 GHz 1,000 MHz 2.71202 GHz -33.96 dBm
neody N M T

09:45:32 M 05/23/2024

FR1 n41/20MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2260 0B Made Auto Sweep

Ref Level 40.00dBm  Offsct 22.60 B

02:55:48 PM  05/21/2024

i Mode Auta Sweep s6L
Caunt 300/300 Count 300/300
1 Spurious Emissions 1 Spurious Emissions
it Chect 2 Limit Check S5
Line _SPURJOUS_LINE_ABS_0G2 \ Line _SPUR[OUS_LINE_ABS_002 hs
30 SpORIBUS_UNE_ABs 002
0 20 dBi
10 dii 10 dBm
o TR P “ P— " o
]
| |l |
0 i ‘
| | b ‘
/ ! i
SR | | [[s0cem \r ey
o L s
40 dBrm ~
50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GH;z
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz
2 Result Summar
= 209028 G 2670 GHz 2.690 GHz 100.000 kHz 268250 GHz
S ene i one o e ey 2690 Gz 2691 Ghz 500000 kifz 268002 GHz
1t Leche 2000k 2iegctiz S e S i Zeeass cie
2856 GHz 2516 GHz 100,000 kHz 2.50462 GHz e Laen e i o

09:44:31 M 05/23/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A7-41 of 68



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG432920-02C

FR1 n41 /20MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 4000cBm  Offset 22608 Mode Auto Sweep saL Ref Level 4000 dBm  Offset 22.60 a8 Mode Auta Sweep s6l

Count 300/300 Count 300/300
1 Spurious Emissians 1 Spurious Emissions
Limit Che A Limit Check 55
Line _SPURJOUS_UN il Line _SPUR|OUS_LINE_ABS._ 002 ehe
o PaRIGUS_UNE ABS 002
2 20 dy
10 d 10 ditr
. . W SO ‘6'3%""””"' e U

SPURIGUS_UNE_ ABS 002

:IM —‘1 b T M j L' ‘ ) I\F"M

/| }-30 dbm ¥ Wl
-30 dBerr
M M“““"-m‘.
40 dBm- T
50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GH;z
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz
2 Result Summar I
. 2670 GHz 2.690 GHz 100.000 kHz 267159 GHz 3.26 dBm -26.74 dB
2475 Gz 2490 CHe 1000 MKz 2ao0liGnz - Ziich 2690 Ghz 2681 Ghz 500000 kifz 2.69002 GHz 2279 dBm 279 dB
2,490 GHz 2495 GHz 1.000 Mz g-:gég‘l’g:‘ - ﬁg:g 2,691 GHz 2695 GHz 1.000 MHz 2.69251 GHz -20.91 dBm -10.91 dB
2425 Glts 246 Gtis 200000 kit it 1 L e 2695 GHz 2710 GHz 1.000 MHz 269512 GHz -22.47 dBm 947 dB
LA CH: 2518 T IOKHz 2 = : . 2710 GHz 2795 GHz 1.000 MHz 2.71036 GHz -32.50 dBm -7.50 dB.
Read) pinanj .

02:56:45 PM  05/21/2024

09:43:28 BM  05/23/2024

Lowest Band Edge
Channel power -25dBm > -26.75dBm (PASS)

Ref Level 5000 d8m  Offset 22.60d8 = RBW 10 kHz saL
- An 3048 ® SWT_100ms = VBW 30kHz _Mode Sweep Count 100/100
1ACLR 1Rm Avg
30 B
0
10
0 dBm
10
20
30
N ! N A 1 A A
A "'w WWLMV ‘MWMV”‘Q”‘M A Mt
CF 2.48 GHz 1001 pts 200.0 kHz/ } ~Span 2.0 MHz
2 Result Summar MNone
Tocl (Ref) 1,000 Mz -25.01 dBm
Tx Total -25.01 dBm

03:54:03 BM  05/21/2024

TEL : 886-3-327-3456 Page Number 1 A7-42 of 68
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n41 / 30MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2260 0B

Made Auto Sweep

6L

Count 300/300

Limit Chesk
Line _SPURJoUS.

o

e oo

i b

st bty

Apacphtun b

i)

3R e,

Ref Level 40.00dBm  Offsct 22.60 B

Mode Sweep s6L
Count 300/300
1 Spurious Emissions
Limit Checl 55
Uine _SPUR|OUS_LINE_ABS 042 Phs

$PORBUS_UNE_ABS 002

- r‘mv\""’m

. K 30 dBm : ‘\—'L,,_.__
[ [0 dBm
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz|
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz
2 Result Summar
PLEELLD —___l
= 2,660 GHz 2.690 GHz 100.000 kHz 266773 GHz 4.89 dBm -25.11dB
2475.GHs 2450 GHz 1.000 MHz 208567 GHz -25.04 dBm -0.04dB 3 5o cite i 100 MHe 269065 GHz 2062 dBm 1062 dB
24906t 2495 GHe 1.000 paty 29483 Ghz -21.69dBm ;698 2691 Gz 2695 GH 1.000 Mtz 269102 GHz -22.04 dBm 12048
2435 G 2,496 GHe 300000kt 2.49597 GHz -26.23 dBm -13.23 dB oy o el 270084 GHz 5219 dBm 519 dB
246 GHz 2526 Gz 100,000 kitz Z5065T BHE L5 CKiL ] AN 2720 Ghz 2795 Gtir 1.000 Mtz 2.72519 GHz -36.46 dBm 1146 dB
e DR 5 LS [

02:57:43 BN 05/21/2024

09:54:43 PM 05/23/2024

FR1 n41/30MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2260 0B

Made Auto Sweep

6L

Count 300/300

Limit Chesk

Line _SPUR|OUS_UINE_485_od2

b gt}

et

S L s )

P
T

2.475 GHz
2 Result Summal

8004 pts 1 MHz/

2.526 GHz

2.475 GHz 2490 GHz 1.000 MHz 2.48854 GHz -27.89 dBm
2.490 GHy 2.495 GHz 1.000 MHz 2.09489 GHz -23.42 dBm
2,495 GHz 2.496 GHz 300,000 kHz 2.49596 GHz -26.57 dBm
2.496 GHz 2526 GHz 100.000 kHz 251620 GHz 4.76 dBm

-2.89 dB
-10.42 dB
-13.57 dB
-25.24 dB

02:56:37 PM 05/21/2024

s6L

Count 300/300

Ref Level 40.00dBm  Offsct 22.60 B Mode Sweep

1 Spurious Emissions
Limit Checl 55
Uine _SPUR|OUS_LINE_ABS 042 phs

$PORBUS_UNE_ABS 002

i
30 dBm + “M
——
40 dBm-
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GH;z
2 Result Summar
2,660 GHz 2690 GHz 100.000 kHz 267921 GHz 4.23 dBm
2690 GHz 2691 GHz 1.000 MHz 269001 GHz -19.40 dBrm
2.691 GHz 2,695 GHz 1.000 MHz 2.69100 GHz -20.72 dBm
2,695 GHz 27206GH: 1.000 MHz 269596 GHz 2234 dBm
2.720 GHz 2795 GHe 1.000 Mz 2.72013 GHz -35.45 dBm

09:53:43 M 05/23/2024
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FR1 n41 / 30MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00dBm  Offsct 22.60 B

Mode Sweep

s6L

02:59:31 BM  05/21/2024

Ref Level 40,00 dBm  Offset 22.60 o8 Made Auto Sweep £
Count 300/300 Count 300/300
|1 spuricus émissiors _ ___ _____________ ___________________________|lemesireer
o = Limit Check 55
Line _SPURlOUS. G2 \ S :r\au‘_‘.m‘ SPUR|OUS_LINE_ABS_002 PhS
30 SPRBUS UNE_ABS 002
20 20 dBy
10 dBr 10 dBary
o | R e T AESESH L ‘ i L T }
0 | ! '
7 \ B 1
P P / \« 30 dBrm L. ‘“"“"‘“\
- T [ ]
e
40 dBm
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz|
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz
2 Result Summar
2 Result Summa 1
= 2,660 GHz 2.690 GHz 100.000 kHz 266653 GHz 3.40 dBm -26.60 dB

2475.GHs 2450 GHz 1.000 MHz 2.09012 GHz -26.28 dBm -1.28dB 3 5o cite 2691 CHe 100 MHe 268000 GHz. 21.43 dBm 143dB

2430 Gtz 2495 Ghe 1,000 Wtz fyretatond 220 e it 2691 GHz 2695 GHz 1.000 MHz 269147 GHz -21.97 dBm 11.97 dB

Jasache 2436che 100,000 ki X z - m By 2,695 GHz 2.720GHz 1,000 MHz 269594 GHz 2417 dBm 111748

246 GHz 2526 Gz 100,000 kitz 251404 GHz £ L] o5 2720 Ghz 2795 Gtir 1.000 Mtz 2.72017 GHz -35.69 dBm -10.69 dB

ey N R P Er—————

09:52:41 PM  05/23/2024

FR1 n41 / 30MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

S RefLevel 4000 dBm  Offset 22.60 0B

Mode Sweep

s6L

Ref Level 40.00dBm Offset 2260 dB Mode Auto Sweep.
Count 300/300 Count 300/300
[ispromimecene [l e
Limit Chee¥ P} Limit Checl ppss
Line _SPURJOUS_UINE_ABS_062 s Uine _SPUR|OUS_LINE_ABS 042
30 SPORIBUS_LINE_ABS 002
zn 20 d
10 dBy 10 dbm
0 [ A A ) Pl R T W) Tﬂwﬁ"mu]
-10 |

I
| | 5 |
AMH;; ll - |su dBm . R‘WM—KM_____H_

03:00:25 PM 05/21/2024

09:51:41 M 05/23/2024

P
30
Lo
40 dBm
50
266 GRz 10005 pts 3.5 MHz/ 2.785 GHy|
2,475 GH: 8004 pts. 1 MiHz/ 2,526 GHz
2 Result Summan
2 Result Summa
= 0 2,660 GHz 2.690 GHz 100.000 kHz 267629 GHz 2.49 dBm
2475 GHz 2.490 GHz 1.000 MHz 248915 GHz 2,650 GHz 2691 GHz 1.000 MHz 2.69017 GHz -22.69 dBm
::g“:’:' i:ﬁ: E:' “;J"L?&“l::’ g:gggég:; 2,691 GHz 2695 GHz 1.000 MHz 2.69110 GHz -23.08 dBm
el 2 g . L : 2695 GHz 2.720GHz 1.000 MHz 269519 GHz -24.65 dBm
2596 Gle 2526 GHe 100000 kie 251106 GHz 2720GH: 2795 GHi 1,000 MHs 272077 Gz -35.52 dBm

TEL : 886-3-327-3456
FAX : 886-

Page Number 1 A7-44 of 68

3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n41 / 30MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2260 0B

Ref Level 40.00dBm  Offsct 22.60 B

Mode Sweep

s6L

03:01:20 PM  05/21/2024

09:50:40 PM  05/23/2024

Made Auto Sweep. saL
Count 300/300 |
|1 spuricus émissiors _ ___ _____________ ___________________________|lemesireer
et P Limit Chec 55
Line _SPURJOUS. & : o 2 SPURlOUS_LINE_ABS_ 062 hs
30 SPURIOUS_LINE_ABS 002
2 20 b
10 dBr 10 dBmr
il g W A
o i (aieciy LT ‘
10 i T ‘
SR T s 02 f =l ‘
T f ) L
30 Ry v i) 30 dBrm T ——
" || [ 40 dben A
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GH;z
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz
2 Result Summar
2 Result Summa I
. 2901 2.660 GHz 2690 GHz 100.000 kHz 267020 GHz 0.88 dBm -29.12 dB
2475 GHz 2430 GHz 1.000 MHz 249018 GHz 2,690 GHz 2691 GHz 1.000 MHz 2.68070 GHz -27.81 dBm -17.81 dB
2430 Gtz 2495 Ghe 1,000 Wtz fpretitcnd 2691 GHz 2695 GHz 1.000 MHz 269112 GHz -27.48dBm 17.48dB
2495 Gtz 2436 GHe 300,000 kitz 289595 Gtz 2695 GHz 2720 Gz 1,000 Miz 2.69618 GHz -29.49 dBm 16.49 dB
PL 2 1ei Ly JOCAURHE x 3 2.720 GHz 2.795 GHz 1,000 Mz 272032 GHz -36.46 dBm -11.46 4B
ooy

FR1 n41/ 30MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBm  Offset 22,60 B

Made Auto Sweep

Ref Level 40.00dBm  Offset 22.50 B

1 Spurious Emissions

Mode Sweep

03:02:18 PM  05/21/2024

Limis Cheed _ Limit Cheel s
Line _SPURJOUS_UINE_ABS_0g2 s Line _SPUR|OUS_LINE_ABS 02
0 SpORIBUS_UNE_ ABS_o02
20 20 db
104 10 e
o . ¢ o
I i
I
e I T ‘
SAHRBS o s — t e
; i || 30 06m : T ———
b
R a e
40 dBm
50
2,66 GHz 0005 pts 3.5 MHz/ 2.785 GHa|
2475 GHz 8004 pts 1 MHa/ 2526 GHz
2 Result Summar
Lrenshuers R |
= pr 2,660 GHz 2.690 GHz 100.000 kHz 268878 GHz 1.60 dBm -28.40 dB
2475 GHz 2.490 GHz 1.000 MHz 249026 GHz 2,650 GHz 2691 GHz 1.000 MHz 2.69002 GHz -21.45 dBm
::g“:’:' i:ﬁ: E:' “;J‘)g&“l::’ g:gggg:; 2,691 GHz 2695 GHz 1.000 MHz 2.69114 GHz -22.47 dBm
el 2 g < L : 2695 GHz 2.720GHz 1.000 MHz 269514 GHz -23.69 dBm
2356 Ghe 2526 GHz 100,000 kitz 2.50692 GHz 2720 Gz 2795 GHe 1.000 Mtz 2.72017 Ghz -35.43 dBm

09:49:36 BM  05/23/2024
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FR1 n41/ 40MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2260 0B

Made Auto Sweep

6L

Count 300/300

Limit Chesk
Line _SPURJoUS.

o

ey

i

il

A g Al

el g

3R e,

|

50

2.475 GHz
2 Result Summal

8004 pts

1 MHz/

2.536 GHz

2475 GHz 2.490 GHz 1.000 MHz 247983 GHz -28.43 dBm -3.43dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -24.33 dBm -11.33 dB
2.495 GHz 2.496 GHz 500.000 kHz 2.49596 GHz -27.14 dBm -14.14 dB
2496 GHz 2536 GHz 100.000 kHz 2.506 96 GHz 4.01 dBm -2559 dB

03:03:16 PM  05/21/2024

Ref Level 40.00dBm  Offsct 22.60 B

1 Spurious Emissions

Mode Auto Sweep

s6L

Count 300/300

Limit Checl 55
Uine _SPUR|OUS_LINE_ABS 042 hs
$PORBUS_UNE_ABS 002
20 d
10 dBary
WMMMWM-\-«*NT
]
T
L
30 dBr "w ey
R
40 dBm-

2.85 GHz 10005 pts 14.5 MHz/ 2.795 GH;z
2 Result Summar I
2,650 GHz 2690 GHz 100.000 kHz 266210 GHz 3.41 dBm -26.59 dB
2690 GHz 2691 GHz 1.000 Miz 269017 GHz 21,51 dBm -11.51 dB
2691 GHz 26085 GHz 1.000 Mz 269101 GHz -22.48 dBm -12.48 dB
2695 GHz 27306GHz 1,000 MHz 270435 GHz -22.01 dBm 5,01 dB

2.730 GHz 2.795 GHz 1.000 MHz 2.73002 GHz

10:00:41 PM  05/23/2024

-11.53 dB

FR1 n41/40MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 22.60 o8 Made Auto Sweep £
Count 300/300
_mem P
Line _SPURJOUS_UINE_ABS_062 3
30
20
10 dby
0 f 5 e V) ity s sl e s g, a2, A .
|
40 ‘
7 | \
2 P | )
! ’\N\v\a
50
2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz

2 Result Summal

2.475 GHz 2.490 GHz 1.000 MHz 2.49038 GHz -27.72 dBm -2.72 dB
2,490 GHx 2495 GHz 1.000 MHz 2.493 79 GHz -23.20 dBm 20 di
2,495 GHz 2.496 GHz 500,000 kHz 249597 GHz -26.29 dBm 13.29 dB
2,496 GHz 2536 GHz 100.000 kHz 250942 GHz 3.14 dBm -26.86 dB
Reacy "

03:04:10 PM 05/21/2024

Ref Level 40.00dBm  Offsct 22.60 B

1 Spurious Emissions
Limit Checl
Line _SPUR[OUS_LINE_ABS_002

$PORBUS_UNE_ABS 002

20 dby

Mode Auto Sweep

s6L

Count 300/300

10 dBm

BT et
|

30 dBm
o e
40 dBm-
2.85 GHz 10005 pts 14.5 MHz/ 2.795 GH;z
2 Result Summar
2,650 GHz 2690 GHz 100.000 kHz 266330 GHz 3.03 dBm
2690 GHz 2691 GHz 1.000 MHz 269006 GHz -20.84 dBrm
2.691 GHz 2695 GHz 1.000 MHz 2.69219 GHz -21.11 dBm
2,695 GHz 27306H: 1.000 MHz 269525 GHz -23.21 dBm
2.730 GH 2795 GHe 1.000 Mz 273011 GHz -36.16 dBm

09:59:42 M 05/23/2024
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FR1 n41 / 40MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2260 0B

Limit Chesk

Line _SPURJoUS.

o

Made Auto Sweep

6L

Count 300/300

2.475 GHz

2 Result Summal

8004 pts 1 MHz/

2.536 GHz

03:05:05 BM  05/21/2024

2475 GHz 2.490 GHz 1.000 MHz 2.49016 GHz -28.23 dBm -3.23dB
2.490 GHz 2.495 GHz 1.000 MHz 2.494 64 GHz -24.16 dBm -11.16 dB
2.495 GHz 2.496 GHz 500.000 kHz 2.49596 GHz -26.90 dBm -13.90 dB
2496 GHz 2536 GHz 100.000 kHz 250988 GHz 2.81 dBm -27.19 dB

Ref Level 40.00dBm  Offsct 22.60 B

09:58:44 PM  05/23/2024

Mode Auto Sweep s6L
Count 300/300
1 Spurious Emissions
Limit Checl 55
Uine _SPUR|OUS_LINE_ABS 042 hs
$PORBUS_UNE_ABS 002
20 d
10 dBary
‘ it il g ‘
: !
o | P,
w '-—%m
—
40 dBm-

2.85 GHz 10005 pts 14.5 MHz/ 2.795 GH;z
2 Result Summar I
2,650 GHz 2690 GHz 100.000 kHz 266844 GHz 2.20 dBm -27.80 dB
2690 GHz 2691 GHz 1.000 Miz 269002 GHz 2319 dBm -13.19dB
2691 GHz 26085 GHz 1.000 Mz 269386 GHz -23.21 dBm -13.21 dB
2695 GHz 27306GHz 1,000 MHz 269543 GHz 2563 dBm 1263 dB
2.730 GHz 2.795 GHz 1,000 Mz 273037 GHz -36.71 dBm -11.71 4B

[

FR1 n41 / 40MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2260 0B

Made Auto Sweep

6L

Count 300/300

B — Ph
30
20
1048
0 A e 7 N e

' |
-10

2.475 GHz
2 Result Summal

8004 pts 1 MHz/

2.475 GHz 2.490 GHz 1.000 MHz 2.48940 GHz -27.82 dBm -2.82 dB
2,490 GHx 2495 GHz 1.000 MHz 249461 GHz -25.43 dBm -1243 dB
2,495 GHz 2.496 GHz 500,000 kHz 2.49596 GHz -27.26 dBm -14.26 dB
2,496 GHz 2536 GHz 100.000 kHz 2.50634 GHz 1.54 dBm -28.45 dB

2.536 GHz

03:05:55 PM 05/21/2024

Ref Level 40.00dBm  Offsct 22.60 B

1 Spurious Emissions

Mode Auto Sweep

s6L

Count 300/300

09:57:46 M 05/23/2024

Limit Checl 55
Uine _SPUR|OUS_LINE_ABS 042 hs
$PORBUS_UNE_ABS 002
20 d
10 dBary
‘ o L 1
: I
50 ctir |
N —
40 dBm-

2.85 GHz 10005 pts 14.5 MHz/ 2.795 GH;z
2 Result Summar I
2,650 GHz 2690 GHz 100.000 kHz 265841 GHz 1.33 dBm -28.67 dB
2690 GHz 2691 GHz 1.000 Miz 269016 GHz -24.30 dBrm -14.34 dB
2691 GHz 2695 GHz 1,000 MHz 269211 GHz -23.88 dBm -13.88 dB
2695 GHz 27306H: 1.000 MHz 269578 GHz -26.14 dBm 13.14d8
2.730 GH 2795 GHe 1.000 Mz 2.73099 GHz -36.71 dBm -11.71 0B
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